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APPENDIX 2: Data of EMI test

CGompany
Kind of EUT
Model No

No.

Serial

Mode / Remarks :

LIMIT : FCC15.207 QP

Conducted Emission
11b, Tx, Ch: Low, ANT1

DATA OF CONDUCTED EMISSION TEST

[ Japan, Inc. Head Utfice ENMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/13

: Sony Computer Entertainment Inc. Report No. 1 28GE0238-H0-01
: PLAYSTATION®3 Power 1 AG 120V / 60Hz
: CECHEO1 Temp. /Humi. 24 deg.C. / 36%
: 520100600 Operator . Takumi Shimada

WLAN, 11b, Tx 2412MHz, Ant1, 2Mbps

FCC15. 207 AV
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Excent for the above table: adeauate margin data below the limits

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124



Test report No. : 28GE0238-HO-01-A

Page

Issued date

FCCID

: 21 of 61
: March 27, 2008
: AKSCBEH1101

Conducted Emission

11b, Tx, Ch: Mid, ANT1
DATA OF CONDUCTED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Date : 2008/03/13

: 28GE0238-H0-01

: AG 120V / 60Hz

L Japan,
Company : Sony Computer Entertainment Inc. Report No.
Kind of EUT  PLAYSTATIONe3 Power
Mode! No. : CECHEO1 Temp. /Humi.
Serial No. : 520100600 Operator

Mode / Remarks : WLAN, 11b, Tx 2437MHz, Ant1, 2Mbps

LIMIT © FCG15.207 QP
FCG15. 207 AV

: 24 deg.C. / 36%

. Takumi Shimada

— N OpXAY
R < GP/AV DATA > — 1 OpX AV
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Frequency [Hz]
Reading Level Corr Results Limit Margin
Freauensy ™ oo [ av | Factor | op A P AY @ | AV | Phase

[MHZ1 [dBuV] | [dBuV1 [dB1 [dBuV1 [dBuV1 [dBuV dBuV dBl [dB]
0.20799 41.2] 43. 4] 0.3 41.5 43.7 63.3 53.3 15. 8| 9.6 N
0.20797 46. 4 41. 4 0.3 46.7 4.7 63.3 53.3 16. 6| 11.6 L
0. 34658 44.2] 36. 0] 0.3 44.5 36.3 59.0 49.0 14. 5 12.7 N
0. 34400 42.7] 34.3 0.3 43. 0] 34.6 59.1 49.1 16.1 14.5 L
0. 55391 38.3 30. 0] 0.3 38.6 30.3 56.0 46.0 17. 4 15.7 N
0.55442 36.9 30. 0] 0.3 31.2 30.3 56.0 46.0 18.9) 15.7 L
4.59278 36.5 33.6 0.7 31.2 34.3 56.0 46.0 18. 8 1.7 L
3.67296) 34.4 28. 4] 0.6 35. 0] 29.0 56.0 46.0 21. 0] 17.0 N
12.05088, 38.8 38.3 1.2 40. 0} 39.5 60.0 50.0 20. 0] 10.5 N
12.05140) 38.5 38. 2] 1.2 39.7 39.4 60.0 50.0 20. 3] 10.6 L
26. 38173 33.9 21. 0] 1.9 35.8 28.9 60.0 50.0 24. 2] 21.1 L
26. 64043 31.1 24.1 1.9 33. 0] 26.0 60.0 50.0 21. 0] 24.0 N

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Exceot for the above table: adeauate margin data below the |imits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Conducted Emission
11b, Tx, Ch: High, ANT1

DATA OF CONDUCTED EMISSION TEST

UC Japan,

Date :

: 28GE0238-H0-01
© AC 120V / 60Hz
: 24 deg.C. / 36%
: Takumi Shimada

Report No.
Power

Temp. /Humi.
Operator

: Sony Computer Entertainment Inc.
. PLAYSTATIONe3
CECHEO1

Company
Kind of EUT
Model No. :

Serial No. . 520100600

Mode / Remarks : WLAN, 11b, Tx 2462MHz, Ant1, 2Mbps

LIMIT @ FCC15. 207 QP
FCC15.207 AV

<< PEAK DATA >>

Tnc. Head UTTice EMC Lab. No.4 Semi Anechoic Chamber

2008/03/13
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CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Excent for the above table: adeauate margin data below the limits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Company
Kind of
Mode | N
Serial

Mode /
LIMIT :

EUT
o
No.
Remarks

FCC15. 2

Conducted Emission

11g, Tx, Ch: Low, ANT1

DATA OF GONDUCTED EMISSION TEST

an, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

L Jap

: Sony Computer Entertainment Inc

© PLAYSTATIONe3
: CECHEO1
520100600

© WLAN, 11g, Tx 2412MHz, Ant1, 6Mbp

07 QP

FCC15. 207 AV

<< PEAK DATA >>

S

Report No
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Temp. /Humi

Operator

Date : 2008/03/13

: 28GE0238-H0-01
: AC 120V / 60Hz
© 24 deg.C. / 36%
: Takumi Shimada
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CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table: adequate margin data below the limits.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone

Facsimile
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Company
Kind of EUT
Mode !l No
Serial No.

Mode / Remarks

Conducted Emission

11g, Tx, Ch: Mid, ANT1

DATA OF GONDUCTED EMISSION TEST

Japan,

* Sony Computer Entertainment Inc.
. PLAYSTATIONe3
. CECHEO1

: 520100600
© WLAN,

LIMIT : FCC15.207 QP
FCC15.207 AV

<< QP/AV DATA >>

11g, Tx 2437TMHz, Anti

Report No

Power

Temp. /Humi

Operator

6Mbps

: 28GE0238-H0-01
© AC 120V / 60

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Date : 2008/03/13

Hz

© 24 deg.C. / 36%
: Takumi Shimada

— N O:QPX:AV
—L QP < :AV

[dBuV]
0

0
S15M . 2M .M . 5M .M M M kil 5M ™ 10M 20M 30M
Frequency [Hz]
Freauency |__Reading level Corr Resul t: Limit Margin
QP AV Factor QP AV QP AV QP AV | Phase
[MHz] [dBuV' dBuV] [dB dBuV dBuV' dBuV [dBuV] [dB] | [dB]
0.20787 47.2 43.4 0.3 41.5 43.7 63. 3] 53.3 15.8 9.6 N
0. 34594] 4.1 36.0 0.3 44. 4 36.3 59.1 49.1 14.17 12.8 N
0.55439 38.4 30.2 0.3 38.7 30.5 56.0 46.0 17.3 15.5 N
3.67480) 34.4 21.7 0.6 35.0 28.3 56. 0| 46.0 21.0 17.8 N
12.05156 38.7 38. 4 1.2 39.9 39. 6 60. 0] 50.0 20.2 10. 4] N
26. 69145 31.6 24.3 1.9 33.5 26.2 60. 0| 50.0 26.5 23.8 N
0.20699 46.4 41.3 0.3 46.7 41.6 63. 3] 53.3 16.6 1.8 L
0. 34641 43.5 35.2 0.3 43.8 35.5 59.0 49.0 15.2 13.5 L
0.55448 36.9 30. 2 0.3 31.2 30. 5 56.0 46.0 18.8 15.5 L
4.38890 38.6 33.8 0.7 39.3 34.5 56.0 46.0 16.7 11.5 L
12.05144] 38.5 38.3 1.2 39.7 39.5 60. 0| 50.0 20.3 10.5 L
26. 67260 34.5 21. 4 1.9 36. 4 29.3 60. 0] 50.0 23.6 20.7 L

CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table: adequate margin data below the limits

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Conducted Emission

11g, Tx, Ch: High, ANT1

DATA OF GONDUCTED EMISSION TEST

Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/13

Company * Sony Computer Entertainment Inc.
Kind of EUT . PLAYSTATIONe3

Model No. . CECHEO1

Serial No. : 520100600

Mode / Remarks : WLAN, 11g, Tx 2462MHz, Ant1, 6Mbps

LIMIT : FCC15.207 QP
FCC15.207 AV

0 [dBuV] << PEAK DATA >>
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Power

Temp. /Humi.
Operator
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© AG 120V / 60l
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124 deg C. / 36%

: Takumi Shimada
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CHART:WITH FACTOR, Peak hold data. GALCURATION:RESULT[dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)

Except for the above table: adequate margin data below the limits.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Conducted Emission

Rx, Ch: Mid, ANT1

DATA OF GONDUCTED EMISSION TEST

L Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/13
Company © Sony Computer Entertainment Inc. Report No. : 28GE0238-H0-01
Kind of EUT © PLAYSTAT|ONe3 Power © AG 120V / 60Hz
Mode! No. : CECHEO1 Temp. /Humi. : 24 deg.C. / 36%
Serial No. 520100600 Operator : Takumi Shimada
Mode / Remarks : WLAN, 11b/g, Rx 2437MHz, Ant1
LIMIT @ FCC15.207 QP
FCC15.207 AV
— N O:@PX:AvV
0 [dBuV] << GP/AV DATA >> —L 1P <AV
70
50 e
40 /\ %Y “»ﬂ ‘\A V““l -
b ‘ b
LN Nl b T T
30 1 T T i i
IRRARNII |
20 v y - |
1AV
10 T i 1r
0
C15M . 2M . 3M T ] M M 3M 5M ™ 10M 20M
Frequency [Hz]
E Reading Level Corr Result Limit Margin
reauency | gp Factor | @GP AV Qp AV P AV | Phase
TWHz] [dBuV r@w [dB] | [dBuVl | [dBuvl | [dBuvl | [dBuvl | [dB] | [dB]
0.20774] 47.2 43.5 0.3 41.5 43.8 63.3 53.3 15.8 9.5 N
0. 34582 441 35. 9] 0.3 44. 4 36.2 59.1 49.1 14.7 12.9 N
0.55401 38.1 30.2 0.3 38.4 30.5 56.0 46.0 17.6 15.5 N
3.46476 35. 4 28. 5] 0.6 36. 0] 29.1 56. 0] 46. 0] 20. 0] 16.9 N
12.05318 38.5 38. 3] 1.2 39.7 39.5 60. 0] 50. 0] 20. 3] 10.5 N
26. 66960 31.2 241 1.9 33.1 26.0] 60. 0] 50. 0] 26. 9] 24.0 N
0.20727 46. 5 414 0.3 46.8 4.7 63. 3] 53.3 16.5 11.6 L
0. 34524/ 43.0 34.7] 0.3 43.3 35.0] 59.1 49.1 15.8 14.1 L
0. 55461 36. 8| 30. 2] 0.3 37.1 30.5 56. 0] 46. 0] 18.9 15.5 L
4.59182] 36. 2| 33. 5] 0.7 36.9 34.2 56. 0] 46.0] 19.1 1.8 L
12.05176 38.4 38.2 1.2 39.6 39.4 60.0 50.0 20.4 10.6 L
26. 72960 34.8 21. 3] 1.9 36.7 29.2 60. 0] 50. 0] 23. 4 20.8 L

CHART:WITH FACTOR, Peak hold data. CALCURATION:RESULT [dBuV]=READING[dBuV]+C.F[dB] (LISN LOSS+CABLE LOSS)
Except for the above table: adequate margin data below the limits.

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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6dB Bandwidth
ANT1

UL Japan, Inc.
Head Office EMC Lab. No.7 Shielded Room

COMPANY : Sony Computer Entertainment Inc. REPORT NO : 28GE0238-HO-01
QUIPMENT : PLAYSTATION®3 REGULATION : FCC15.247(a)(2)/RSS-210A8.2(a)
MODEL : CECHEO1 TEST DISTANCE s
SAMPLE NO. 520100617 DATE 1 3/13/2008
POWER : AC120V/60Hz TEMPERATURE : 26deg.C.
MODE : Tx (Ch 1,6,11), ANT1 HUMIDITY 1 32%
ENGINEER : Takahiro Hatakeda

[IEEES802.11b]

Ch Freq. 6dB Bandwidth Limit
[MHz] [MHz] [kHz]

Low 2412.0 9.933 >500
Mid 2437.0 9.936 >500
High 2462.0 9.927 >500

[IEEE802.11g]

Ch Freq. 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
Low 2412.0 16.595 >500
Mid 2437.0 16.591 >500
High 2462.0 16.587 >500
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124



Test report No.

: 28GE0238-HO-01-A

Page : 28 of 61
Issued date : March 27, 2008
FCCID : AKSCBEH1101
6dB Bandwidth
IEEES802.11b
Ch:Low Ch:Mid
¥ Agilent R T ¥ Agilent R T
Ref 8 dBm Atten 16 dB Ref B dBm Atten 18 dB
#Peak #Peal
Log > e Log e
16 i ey 16 & gy
48/ i T, 4B/ El L
/ 1\ / y
/ | / \
T ] PV ]
g™ e LTI - e e
LaAv LgAw
Ml 52 M1 52
Center 2.412 86 GHz Span 58 MHz Center 2.437 80 GHz Span 98 MHz
#Res BW 188 kHz #YBH 360 kHz Sweep 4.8 ms (1861 pts)y #Res BH 180 kHz #BH 380 kHz Sween 4.8 ms (1001 pts)
Occupied Bandvidth Occ BN Z Pur  99.00 1 Occupied Bandvidth Occ BH % PWr  99.60
13.6532 MHz X dB - —6.00 <5 13.6819 MHz xdB —6.005
Transmit Freq Error  662.677 Hz Transmit Freq Error  6.601 kHz
% dB Bandwidth 9.933 MHz % dB Bandwidth 9.936 MHz
Ch:High
- Agilent R T
Ref @ dBm Atten 18 dB
#Peak
Log = et
16 e
dB/ Ea T,
/ y
/
N s
e kil S ]
LgAw
Ml S2
Center 2.462 80 GHz Span 58 MHz
#Res BH 109 kHz #UBH 306 kHz Sweep 4.8 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur 9900 %
13.7385 MHz x dB 6.0 &5
Transmit Freq Error  16.145 kHz
% dB Bandwidth 9.927 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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6dB Bandwidth
Ch:Low Ch:Mid
¥ Agilent RL ¥ Agilent R T
Ref 8 dBm Atten 16 dB Ref B dBm Atten 18 dB
#Peak #Paak
Log Log
16 4 1 ey 18 g 1 oty
a8/ il 1] 4B/ il N
f ¥
AWM""'” W«WW Pt | o
an P M""“w
LaAv LgAw
Ml 52 M1 52
Center 2.412 86 GHz Span 58 MHz Center 2.437 80 GHz Span 98 MHz
#Res BW 188 kHz #YBH 360 kHz Sweep 4.8 ms (1861 pts)y #Res BH 180 kHz #BH 380 kHz Sween 4.8 ms (1001 pts)
Occupied Bandwidth Occ BH % PWr  99.00 % Occupied Bandwidth Occ BM % Pur  99.09 /
16.509@ MHz X dB - —6.00 <5 16.4901 MHz xdB —6.005
Transmit Freq Error  -41.128 kHz Transmit Freq Error 39427 kHz
% dB Bandwidth 16.595 MHz % dB Bandwidth 16.591 MHz
Ch:High
Agilent R T
Ref @ dBm Atten 18 dB
#Peak
Log
16 R | Py
dB/ I \w
J",j N\L"an
5 o
e
LgAw
Ml S2
Center 2.462 80 GHz Span 58 MHz
#Res BH 160 kHz #UBH 306 kHz Sweep 4.8 ms (1001 pts)
Occupied Bandwidth Oce BH 7 Pur 9900 7
16.4772 MHz xdB 6.0 &5
Transmit Freq Error  -24.183 kHz
% dB Bandwidth 16.587 MHz
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Maximum Peak Output Power

11b, ANTO
UL Japan, Inc.

Head Office EMC Lab. No.3 Shielded Room

COMPANY : Sony Computer Entertainment Inc. REPORT NO : 28GE0238-HO-01
QUIPMENT : PLAYSTATION®3 REGULATION : FCC15.247(b)(3)/RSS-210A8.4(4)
MODEL : CECHEO1 TEST DISTANCE : -
SAMPLE NO. 1520100617 DATE : 3/10/2008
POWER : AC120V/60Hz TEMPERATURE : 25deg.C.
MODE : Tx (Ch 1,6,11) , ANTO HUMIDITY 1 38%
ENGINEER : Takayuki Shimada
[IEEE802.11b] (Rate Check)
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Mid | 2437.0 1 -3.30 0.60 | 19.94 | 17.24 | 52.97 | 30.00 | 1000 | 12.76
Mid | 2437.0 2 -3.25 0.60 | 19.94 | 17.29 | 53.58 | 30.00 | 1000 | 12.71
Mid | 2437.0 5.5 -4.11 0.60 | 19.94 | 16.43 | 43.95 | 30.00 | 1000 | 13.57
Mid | 2437.0 11 -3.33 0.60 | 19.94 | 17.21 | 52.60 | 30.00 | 1000 | 12.79
[IEEE802.11b]
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Low |2412.0 2 -3.05 0.60 | 19.94 | 17.49 | 56.10 | 30.00 | 1000 | 12.51
Mid | 2437.0 2 -3.25 0.60 | 19.94 | 17.29 | 53.58 | 30.00 | 1000 | 12.71
High | 2462.0 2 -3.16 0.60 | 19.94 | 17.38 | 54.70 | 30.00 | 1000 | 12.62

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Maximum Peak Output Power

11g, ANTO

UL Japan, Inc.
Head Office EMC Lab. No.3 Shielded Room

COMPANY : Sony Computer Entertainment Inc. REPORT NO : 28GE0238-HO-01
QUIPMENT : PLAYSTATION®3 REGULATION : FCC15.247(b)(3)/RSS-210A8.4(4)
MODEL : CECHEO1 TEST DISTANCE : -
SAMPLE NO. 1520100617 DATE 1 3/10/2008
POWER : AC120V/60Hz TEMPERATURE : 25deg.C.
MODE : Tx (Ch 1,6,11) , ANTO HUMIDITY 1 38%
ENGINEER : Takayuki Shimada
[IEEE802.11g] (Rate Check
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Mid | 2437.0 6 -0.86 0.60 | 19.94 | 19.68 | 92.90 | 30.00 | 1000 | 10.32
Mid | 2437.0 9 -1.35 0.60 | 19.94 | 19.19 | 82.99 | 30.00 | 1000 | 10.81
Mid | 2437.0 12 -1.40 0.60 | 19.94 | 19.14 | 82.04 | 30.00 | 1000 [ 10.86
Mid | 2437.0 18 -1.90 0.60 | 19.94 | 18.64 | 73.11 | 30.00 | 1000 [ 11.36
Mid | 2437.0 24 -0.88 0.60 | 19.94 | 19.66 | 92.47 | 30.00 | 1000 [ 10.34
Mid | 2437.0 36 -1.16 0.60 | 19.94 | 19.38 | 86.70 | 30.00 | 1000 [ 10.62
Mid | 2437.0 48 -1.30 0.60 | 19.94 | 19.24 | 83.95 | 30.00 | 1000 [ 10.76
Mid | 2437.0 54 -1.35 0.60 | 19.94 | 19.19 | 82.99 | 30.00 | 1000 | 10.81
[IEEE802.11g]
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Low |2412.0 6 -0.90 0.60 | 19.94 | 19.64 | 92.04 | 30.00 | 1000 [ 10.36
Mid | 2437.0 6 -0.86 0.60 | 19.94 | 19.68 | 92.90 | 30.00 | 1000 | 10.32
High | 2462.0 6 -1.05 0.60 | 19.94 | 19.49 | 88.92 | 30.00 | 1000 | 10.51

Sample Calculation:

Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Maximum Peak Output Power
11b, ANT1

UL Japan, Inc.
Head Office EMC Lab. No.3 Shielded Room

COMPANY : Sony Computer Entertainment Inc. REPORT NO : 28GE0238-HO-01
QUIPMENT : PLAYSTATION®3 REGULATION : FCC15.247(b)(3)/RSS-210A8.4(4)
MODEL : CECHEO1 TEST DISTANCE : -
SAMPLE NO. 1520100617 DATE 1 3/10/2008
POWER : AC120V/60Hz TEMPERATURE : 25deg.C.
MODE : Tx (Ch 1,6,11) , ANT1 HUMIDITY 1 38%
ENGINEER : Takayuki Shimada
[IEEE802.11b] (Rate Check)
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Mid | 2437.0 1 -2.72 0.60 | 19.94 | 17.82 | 60.53 | 30.00 | 1000 [ 12.18
Mid | 2437.0 2 -2.60 0.60 | 19.94 | 17.94 | 62.23 | 30.00 | 1000 [ 12.06
Mid | 2437.0 5.5 -3.48 0.60 | 19.94 | 17.06 | 50.82 | 30.00 | 1000 [ 12.94
Mid | 2437.0 11 -3.06 0.60 | 19.94 | 17.48 | 5598 | 30.00 | 1000 | 12.52
[IEEE802.11b]
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss
[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm] | [mW] | [dB]
Low |2412.0 2 -2.92 0.60 | 19.94 | 17.62 | 57.81 | 30.00 | 1000 | 12.38
Mid | 2437.0 2 -2.60 0.60 | 19.94 | 17.94 | 62.23 | 30.00 | 1000 [ 12.06
High | 2462.0 2 -2.47 0.60 | 19.94 | 18.07 | 64.12 | 30.00 | 1000 | 11.93

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Maximum Peak Output Power

11g, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.3 Shielded Room
COMPANY : Sony Computer Entertainment Inc. REPORT NO : 28GE0238-HO-01
QUIPMENT : PLAYSTATION®3 REGULATION  : FCC15.247(b)(3)/RSS-210A8.4(4)
MODEL : CECHEO1 TEST DISTANCE : -
SAMPLE NO. 1520100617 DATE : 3/10/2008
POWER : AC120V/60Hz TEMPERATURE : 25deg.C.
MODE : Tx (Ch 1,6,11) , ANT1 HUMIDITY 1 38%
ENGINEER : Takayuki Shimada

[IEEES02.11g] (Rate Check

Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss

[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm] | [mW] | [dBm]| [mW] | [dB]
Mid | 2437.0 6 -0.32 0.60 | 19.94 | 20.22 |105.20 | 30.00 | 1000 | 9.78
Mid | 2437.0 9 -0.47 0.60 | 19.94 | 20.07 |101.62 | 30.00 | 1000 | 9.93
Mid | 2437.0 12 -0.44 0.60 | 19.94 | 20.10 |102.33 | 30.00 | 1000 | 9.90
Mid | 2437.0 18 -0.74 0.60 | 19.94 | 19.80 | 95.50 | 30.00 | 1000 | 10.20
Mid | 2437.0 24 -0.65 0.60 | 19.94 | 19.89 | 97.50 | 30.00 | 1000 | 10.11
Mid | 2437.0 36 -0.35 0.60 | 19.94 | 20.19 [104.47 | 30.00 | 1000 | 9.81
Mid | 2437.0 48 -0.33 0.60 | 19.94 | 20.21 [104.95 | 30.00 | 1000 | 9.79
Mid | 2437.0 54 -0.42 0.60 | 19.94 | 20.12 |102.80 | 30.00 | 1000 | 9.88

[IEEE802.11¢g]
Ch Freq. |BitRate| P/M(PK) Cable | Atten. Result Limit Margin
Reading Loss

[MHz] | [Mbps] [dBm] [dB] [dB] | [dBm]| [mW] | [dBm] | [mW] | [dB]
Low |2412.0 6 -0.18 0.60 | 19.94 | 20.36 [108.64 | 30.00 | 1000 | 9.64
Mid | 2437.0 6 -0.32 0.60 | 19.94 | 20.22 [105.20 | 30.00 | 1000 [ 9.78
High | 2462.0 6 -0.33 0.60 | 19.94 | 20.21 |104.95] 30.00 | 1000 [ 9.79

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Company
Kind of EUT
Mode!| No
Serial No.

Mode / Remarks

Radiated Spurious Emission (below 1GHz)

DATA OF RADIATEI

11b, Tx, Ch:Low, ANT1

: Sony Computer Entertainment Inc.
© PLAYSTATIONe3

: GECHEO1

. 520100600

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

apan,

D EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Repor
Power
Temp.

t No.
/Humi.

Operator

Date : 2008/03/12

 28GE0238-H0-01
© AG120V / 60Hz
: 22deg.C. / 35%
: Takahiro Hatakeda

© WLAN, 11b, Tx 2412MHz, PN9, Antl1, 2Mbps, Max-axis(Hor:Y-axis, Ver:X-axis)

All other spurious emissions were less than 20dB for the limit. — Ug:ﬁgg“[al
O Horizontal
0 [dBuV/m] << QP DATA >»> X Vertioal
70
60
50 (
40 % ¥ >
30 i ¥
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
R Antenna Loss& -
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHZ1 [dBuV1 [dB/m] [dB1 [dBuV/ml [Deg] [em] [dBuV/m1 [dB1
69. 284 48.9 QP 6.8 -24.3 31.4 103 284( Hori. 40.0 8.6
69. 285 49.6] QP 6.8 -24.3 32.1 348 100| Vert. 40.0 1.9
85. 346 54. 4 QP 1.4 -24.1 3117 101 219( Hori. 40.0 2.3
85. 346 51.3 QP 7.4 -24.1 34.6 16 100| Vert. 40.0 5.4
88. 360 52.8] QP 1.9 -24.1 36.6 359 100| Vert. 43.5 6.9
88. 361 54.6] QP 7.9 -24.1 38.4 97 209( Hori. 43.5 5.1
151. 623] 37.6] QP 15.0 -23.3 29.3 51 257 Hori. 43.5 14.2
151. 647 36.3] QP 15.0 -23.3 28.0 1 100| Vert. 43.5 15.5
374.992 47.71 QP 17.6 -21.6 43.7 94 100| Hori. 46.0 2.3
374.993 46.3 QP 17.6 -21.6 42. 3] 164 139] Vert. 46.0 3.7
499. 994 36.0) QP 19.4 -20.7 34.7 141 100| Hori. 46.0 1.3
499. 995 38.3 QP 19.4 -20.7 37.0 35 133| Vert. 46.0 9.0
624. 985 34.71 QP 20.4 -20.3 34.8 84 100| Vert. 46.0 11.2
624.987 33.4] QP 20.4 -20.3 33.5 213 100| Hori. 46.0 12.5
799. 996 30.8 QP 23.1 -19.0 34.9 196 100| Hori. 46.0 1.1
799. 998| 31.1 QP 23.1 -19.0 35.2 165 134 Vert. 46.0 10.8
972. 000 28.3 QP 26.1 -11.5 36.9 104 238( Hori. 53.9 17.0
972. 000 28.0] QP 26.1 -11.5 36.6 47 100| Vert. 53.9 17.3

CHART:WITH FACTOR

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Company
Kind of EUT
Mode!l No.
Serial No.

Mode / Remarks

Radiated Spurious Emission (below 1GHz)

DATA OF RADIATEI

11b, Tx, Ch:Mid, ANT1

: Sony Computer Entertainment Inc.
© PLAYSTATIONe3
: CECHEO1

. 520100600

apan,

D EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/12

Report No.

Power

Temp. /Humi.
Operator

: 28GE0238-H0-01

© AG120V / 60Hz

© 22deg. C. / 35%

. Takahiro Hatakeda

© WLAN, 11b, Tx 2437MHz, PN9, Ant1, 2Mbps, Max-axis(Hor:Y-axis, Ver:X-axis)

LIMIT : FCC15.247(d) 3m, below 1GHz:QP o — Hori |
All other spurious emissions were less than 20dB for the limit. — Vg:g‘c’gt‘a
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 S\P ﬁﬁ
30 >F é
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB dBuV/m] [Deg] [em] [dBuV/m] [dB
69. 285 48.7 P 6.8 -24.3 31.2 99 293| Hori. 40.0 8.8
69. 285 48.9] QP 6.8 -24.3 31. 4] 339 100{ Vert. 40.0 8.6
85. 346 51.3] QP 1.4 -24.1 34.6 9 100{ Vert. 40.0 5.4
85. 349 54.1 QP 7.4 -24.1 37. 4] 98 207 Hori. 40.0 2.6
88. 362 54.1 QP 1.9 -24.1 37.9 92 201| Hori. 43.5 5.6
88.363 52.3] QP 7.9 -24.1 36.1 359 100{ Vert. 43.5 7.4
151. 625| 38.4] QP 15.0 -23.3 30.1 88 241| Hori. 43.5 13.4
151. 627, 36.9] QP 15.0 -23.3 28.6 359 100{ Vert. 43.5 14.9
374.991 46.9] QP 17.6 -21.6 42.9 89 100{ Hori. 46.0 3.1
374.994 45.6] QP 17.6 -21.6 41.6 m 129( Vert. 46.0 4.4
499. 992 40.2| QP 19.4 -20.7 38.9 149, 100{ Hori. 46.0 7.1
499. 992 41.4] QP 19.4 -20.7 40.1 46 112 Vert. 46.0 5.9
624. 990 34.2| QP 20.4 -20.3 34.3 93 100{ Vert. 46.0 1.7
624. 991 32.2| QP 20.4 -20.3 32.3 192, 100{ Hori. 46.0 13.7
799. 998 31.3] QP 23.1 -19.0 35. 4] 181 100{ Hori. 46.0 10.6
799. 999 32.5| QP 23.1 -19.0 36.6 167, 132 Vert. 46.0 9.4
971.998 21.7 P 26.1 -17.5 36.3 107, 100{ Hori. 53.9 17.6
971.999 28.7 QP 26.1 -17.5 371.3 39 100{ Vert. 53.9 16.6

CHART:WITH FACTOR

GALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,

1000MHz—:HORN

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile



Test report No.
Page
Issued date

FCCID

: 28GE0238-HO-01-A
136 of 61

: March 27, 2008

: AKSCBEH1101

Company
Kind of EUT
Mode!l No.
Serial No.

Mode / Remarks

Radiated Spurious Emission (below 1GHz)

DATA OF RADIATEI

11b, Tx, Ch:High, ANT1

: Sony Computer Entertainment Inc.
© PLAYSTATIONe3
: CECHEO1

. 520100600

apan,

D EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/12

Report No.

Power

Temp. /Humi.
Operator

: 28GE0238-H0-01

© AG120V / 60Hz

© 22deg. C. / 35%

. Takahiro Hatakeda

© WLAN, 11b, Tx 2462MHz, PN9, Ant1, 2Mbps, Max-axis(Hor:Y-axis, Ver:X-axis)

LIMIT : FCC15.247(d) 3m, below 1GHz:QP o — Hori |
All other spurious emissions were less than 20dB for the limit. — Vg:g‘c’gt‘a
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 ‘F
40 % - 3
30 7( E\ﬁ
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB dBuV/m] [Deg] [em] [dBuV/m] [dB
69. 280 48.9] QP 6.8 -24.3 31.4 87 303| Hori. 40.0 8.6
69. 281 49.5| QP 6.8 -24.3 32.0 347 100{ Vert. 40.0 8.0
85. 340} 50.6/ QP 1.4 -24.1 33.9 13 100{ Vert. 40.0 6.1
85. 341 53.2| QP 7.4 -24.1 36.5 86 234] Hori. 40.0 3.5
88. 355 53.5| QP 1.9 -24.1 37.3 86 213| Hori. 43.5 6.2
88.358 52.1 QP 7.9 -24.1 35.9 359 100{ Vert. 43.5 7.6
151. 615] 3.1 P 15.0 -23.3 28.8 359 100{ Vert. 43.5 14.7
151.618] 38.5| QP 15.0 -23.3 30.2 93 227 Hori. 43.5 13.3
374.996 45.9] QP 17.6 -21.6 41.9 92 100{ Hori. 46.0 4.1
374.996 45.0] QP 17.6 -21.6 41.0 162, 137| Vert. 46.0 5.0
499. 990} 40.5| QP 19.4 -20.7 39.2 153, 100{ Hori. 46.0 6.8
499. 991 41.7 QP 19.4 -20.7 40. 4] 48 112 Vert. 46.0 5.6
624.993 32.9] QP 20.4 -20.3 33.0 102, 100{ Vert. 46.0 13.0
624.993 31.7 P 20.4 -20.3 31.8 179, 100{ Hori. 46.0 14.2
799. 999 31.7 P 23.1 -19.0 35.8 156, 137| Vert. 46.0 10.2
800. 000 31.0] QP 23.1 -19.0 35.1 177 100{ Hori. 46.0 10.9
971.997 21.2| QP 26.1 -17.5 35.8 112 100{ Hori. 53.9 18.1
971.998 28.6] QP 26.1 -17.5 37.2 37 100{ Vert. 53.9 16.7

CHART:WITH FACTOR

GALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,

1000MHz—:HORN

*The test result is rounded off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Company
Kind of EUT
Mode! No.

Serial No.

Radiated Spurious Emission (below 1GHz)
11g, Tx, Ch:Low, ANT1

DATA OF RADIATED EMISSION TEST

apan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/12

: Sony Computer Entertainment Inc. Report No. : 28GE0238-H0-01

© PLAYSTATIONe3 Power © AG120V / 60Hz

. CECHEO1 Temp. /Humi. © 22deg.C. / 35%

: 520100600 Operator . Takahiro Hatakeda

Mode / Remarks : WLAN, 11g, Tx 2412MHz, PN9, Antl1, 6Mbps, Max-axis (Hor:Y-axis, Ver:X-axis)

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

All other spurious emissions were less than 20dB for the limit. — vglf,i;ggt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 : - ;
30 % je EP
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB] | [dBuV/m] [Deg] [om] [dBuV/m] [dB] |
69. 280} 48.2] QP 8 -24.3 30. 7] 92 293] Hori. 40.0 9.3
69. 280} 49.6( QP 6.8 -24.3 32.1 351 100| Vert. 40.0 7.9
85. 338 50.2| QP 1.4 -24.1 33. 5] 7 100{ Vert. 40.0 6.5
85. 340 52.8/ QP 1.4 -24.1 36. 1 97 249] Hori. 40.0 3.9
88. 353 53.2( QP 7.9 -24.1 37.0 79 209( Hori. 43.5 6.5
88. 355 52.0 QP 7.9 -24.1 35. 8] 359 100{ Vert. 43.5 1.7
151. 608 37.2| QP 15.0 -23.3 28. 9] 359 100[ Vert. 43.5 14.6
151. 609 38.1 QP 15.0 -23.3 29. 8| 77 217 Hori. 43.5 13.7
374. 995 46.0) QP 17.6 -21.6 42.0 89 100{ Hori. 46.0 4.0
374. 996 44.9( QP 17.6 -21.6 40.9 1 128| Vert. 46.0 5.1
499. 992 41.6] QP 19.4 -20.7 40.3 38 119( Vert. 46.0 5.7
499. 993 40.5| QP 19.4 -20.7 39. 2] 144 100[ Hori. 46.0 6.8
624. 991 33.3] QP 20.4 -20.3 33. 4 113 100[ Vert. 46.0 12.6
624. 991 32.1 P 20.4 -20.3 32.2 181 100| Hori. 46.0 13.8
800. 000 30.8/ QP 23.1 -19.0 34.9) 183 100[ Hori. 46.0 1.1
800. 000 31.5| QP 23.1 -19.0 35. 6] 162 135 Vert. 46.0 10.4
972. 000} 27.7( QP 26.1 -17.5 36.3 98 100| Hori. 53.9 17.6
972. 000} 28.5| QP 26.1 -17.5 37.1 47 100{ Vert. 53.9 16.8

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Company
Kind of EUT
Model No.
Serial No.

Mode / Remarks : WLAN, 11g, Tx 2437MHz, PN9, Antl,

Radiated Spurious Emission (below 1GHz)

11g, Tx, Ch:Mid, ANT1

DATA OF RADIATED EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber

Japan,

© Sony Computer Entertainment Inc.
© PLAYSTATION®3
: CECHEO1

: 520100600

Report No.

Power
Temp.

/Humi.

Operator

Date : 2008/03/12

© 28GE0238-H0-01

© AC120V / 60Hz

: 22deg. C. / 35%

. Takahiro Hatakeda

6Mbps, Max-axis (Hor:Y-axis, Ver:X-axis)

LIMIT © FCCI5.247(d) 3m, below 1GHz:QP N ~ oriontal
All other spurious emissions were less than 20dB for the limit. 77 Vg:ﬁggla
O
[dBuV/m] << QP DATA >> for izontal
0
70
60
50 (
40 ‘ 9‘2 ?
2 %qr ¢
30 >T< i
20
10
0
30M 50M T0M 100M 200M 300M 500M 700M
Frequency[Hz]
_Antenna Loss& . .
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
MHz1 [dBuV1 [dB/m] [dB] [dBuV/m] [Deg] [om] [dBuV/m] [dB1
69. 281 48.4 QP 6.8 -24.3 30.9 88 298( Hori. 40.0] 9.1
69. 281 49.5 QP 6.8 -24.3 32.0 347, 100| Vert. 40.0] 8.0
85. 339 50.2 QP 7.4 -24.1 33.5 1 100| Vert. 40.0] 6.5
85. 340 52.5 QP 7.4 -24.1 35.8 91 255( Hori. 40.0] 4.2
88. 354 53.4 QP 7.9 -24.1 37.2 86 216( Hori. 43.5 6.3
88. 354 52.3 QP 7.9 -24.1 36.1 359, 100| Vert. 43.5 1.4
151. 609 31.5 QP 15.0 -23.3 29.2 359, 100| Vert. 43.5 14.3
151. 609 38.2 QP 15.0 -23.3 29.9 85 223( Hori. 43.5 13.6
374. 993 46.3 QP 17.6 -21.6 42.3 91 100| Hori. 46.0] 3.7
374. 996 45.2 QP 17.6 -21.6 41.2 179 121| Vert. 46.0] 4.8
499. 993 41.8 QP 19.4 -20.7 40.5 44 122| Vert. 46.0] 55
499, 993 40.8 QP 19. 4] -20.7 39.5 139 100| Hori. 46.0] 6.5
624. 992 33.4 QP 20.4 -20.3 33.5 109 100| Vert. 46.0] 12.5
624. 992 32.0 QP 20.4 -20.3 32.1 185 100| Hori. 46.0] 13.9
800. 000 31.0 QP 23.1 -19.0] 35.1 177 100| Hori. 46.0] 10.9
800. 000 31.9 QP 23.1 -19.0] 36.0 1m 129| Vert. 46.0] 10.0
972. 000 28.0 QP 26.1 -17.5 36. 6 95 100| Hori. 53.9 17.3
972. 000| 28.6 QP 26.1 -17.5 31.2 34 100| Vert. 53.9 16.7
CHART:WITH FACTOR ~ ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN

CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Company
Kind of EUT
Mode!l No.
Serial No.

Mode / Remarks

Radiated Spurious Emission (below 1GHz)

DATA OF RADIATEI

11g, Tx, Ch:High, ANT1

© Sony Computer Entertainment Inc.
© PLAYSTATION®3
: CECHEO1

- 520100600

LIMIT : FCC15.247(d) 3m, below 1GHz:QP

apan,

D EMISSION TEST

Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/12

Repor
Power
Temp.
Opera

t No.

/Humi.
tor

: 28GE0238-H0-01
© AC120V / 60Hz

: 22deg.C. /
: Takahiro Hatakeda

35%

© WLAN, 11g, Tx 2462MHz, PN9, Ant1, 6Mbps, Max-axis(Hor:Y-axis, Ver:X-axis)

All other spurious emissions were less than 20dB for the limit. — Ug:ﬁggfal
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50 (
40 S‘P q§
% B! ¢
j« i
20
10
0
30M 50M TOM 100M 200M 300M 500M 700M 1G
Frequency [Hz]
. Antenna Loss& . -
Frequency | Reading DET Factor Gain Level Angle | Height Polar. Limit Margin
[MHz] [dBuV] [dB/m] [dB’ dBuV/m] [Deg] [em] [dBuV/m dB
69. 284/ 48.1 QP 6.8 -24.3 30.6 93 281] Hori. 40.0 9.4
69. 284/ 49.4| QP 6.8 -24.3 31.9 351 100| Vert. 40.0 8.1
85. 342 49.4] QP 7.4 -24.1 32.7 21 100| Vert. 40.0 1.3
85. 344 52.1 QP 7.4 -24.1 35. 4] 81 270] Hori. 40.0 4.6
88. 355 53.1 QP 7.9 -24.1 36.9 97 222| Hori. 43.5 6.6
88. 355 51.5 QP 7.9 -24.1 35.3 359 100| Vert. 43.5 8.2
151.613] 38.1 QP 15.0 -23.3 29.8 91 234] Hori. 43.5 13.7
151.616] 37.2 QP 15.0 -23.3 28.9 359 100[ Vert. 43.5 14.6
374.994 46.2 QP 17.6 -21.6 42.2 109 100f Hori. 46.0 3.8
374.994 45.0 QP 17.6 -21.6 41.0 m 129 Vert. 46.0 5.0
499. 992 41.2 QP 19.4 -20.7 39.9 37 129 Vert. 46.0 6.1
499. 993 40.4| QP 19.4 -20.7 39.1 119, 100| Hori. 46.0 6.9
624. 989 32.0 QP 20.4 -20.3 32.1 m 100[ Hori. 46.0 13.9
624. 990 32.9 QP 20.4 -20.3 33.0 111 100| Vert. 46.0 13.0
800. 000 30.8 QP 23.1 -19.0 34.9 169, 100 Hori. 46.0 1.1
800. 000 31.5 QP 23.1 -19.0 35.6 179, 119| Vert. 46.0 10. 4]
972. 000 28.1 QP 26.1 -17.6 36.7 89 100[ Hori. 53.9 17.2
972. 000 28.8 QP 26.1 -17.5 37.4] 29 100| Vert. 53.9 16.5

CHART:WITH FACTOR

ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC,
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

1000MHz—:HORN

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission (below 1GHz)
Rx, Ch:Mid, ANT1

DATA OF RADIATED EMISSION TEST

L Japan, Inc. Head Office EMC Lab. No.4 Semi Anechoic Chamber
Date : 2008/03/12

Company : Sony Computer Entertainment Inc. Report No. : 28GE0238-HO0-01
Kind of EUT . PLAYSTATIONe3 Power © AC120V / 60Hz
Model No. : CECHEO1 Temp. /Humi. : 22deg.C. / 35%
Serial No. : 520100600 Operator . Takahiro Hatakeda

Mode / Remarks : WLAN, 11b/11g, Rx 2437MHz, Ant1, Max-axis(Hor:Y-axis, Ver:X-axis)

LT K??]gtﬁgz (ggursrrougeelrﬁrls;?gésoxere less than 20dB for the limit. - Ug:{fggt‘al
0 [dBuV/m] << GP DATA >> O HgHZgQJ\Eal
70
60
50 (
40 %

30 T j@

20

0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]

Frequency | Reading DET —A;::tn;f —L(?:‘S: Level Angle | Height Polar. Limit Margin
[MHz1 [dBuV] [dB/m] [dB1 [dBuV/m] [Deg] [cm] [dBuV/m dB
69. 285 48.0 QP 6.8 -24.3 30.5 103 299 Hori. 40.0; 9.5
69. 285 49.4] QP 6.8 -24.3 31.9 349 100| Vert. 40.0; 8.1
85. 350) 49.5| QP 1.4 -24.1 32.8 26| 100| Vert. 40.0; 1.2
85.351 52.4] QP 1.4 -24.1 35.7 103 270[ Hori. 40.0; 4.3
88.361 51.4] QP 7.9 -24.1 35.2 359 100| Vert. 43.5 8.3
88. 362 53.5| QP 1.9 -24.1 37.3 91 219 Hori. 43.5 6.2
151.617 37.0] @p 15.0 -23.3 28.7 359 100| Vert. 43.5 14.8
151.618 37.9] QP 15.0 -23.3 29.6 93 229 Hori. 43.5 13.9
374.993 46.3| QP 17.6 -21.6 42.3 115 100| Hori. 46.0, 3.7
374.993 45.2| QP 17.6 -21.6 41.2] 169 18] Vert. 46. 0, 4.8
499. 992 41.0| QP 19.4 -20.7 39.7 29 122| Vert. 46. 0, 6.3
499. 992 40.2| QP 19.4 -20.7 38.9 108 100| Hori. 46.0, 71
624.991 32.4] QP 20.4 -20.3 32.5 97 100| Vert. 46. 0, 13.5
624.992| 31.6| QP 20.4 -20.3 31.7 219 100| Hori. 46. 0, 14.3
800. 000 30.3| QP 23.1 -19.0 34.4 177 100| Hori. 46.0, 11.6
800. 000 31.4] QP 23.1 -19.0 35.5 1m 125| Vert. 46. 0, 10.5
972. 000} 28.0| QP 26.1 -11.5 36.6 80| 100| Hori. 53.9 17.3
972. 000} 28.2| QP 26.1 -17.5 36.8 31 100| Vert. 53.9 17.1

CHART:WITH FACTOR  ANT TYPE: -30MHz:LOOP, 30-300MHz:BICONICAL, 300MHz-1000MHz:LOGPERIODIC, 1000MHz-:HORN
CALCULATION:RESULT = READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - GAIN (AMP)

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Company
Equipment
Model

S/N

Power
Mode
Position

Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch:Low, ANT1

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
PLAYSTATION®3 Test Distance 3m/ 1m
CECHEO01 Date 03/11/2008
520100600 Temperature 25deg.C.
AC 120V / 60Hz Humidity 32%
11b, Tx 2412MHz, PN9, Antl, 2Mbps Engineer Takumi Shimada
H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1966.23 64.7 63.0 259 323 22 0.0 60.5 58.8 739 134 15.1
2 | 239000 525 52.1 27.0 32.1 25 0.0 49.9 49.5 739 240 244
3% | 240000 56.5 59.7 27.0 32.1 25 0.0 539 57.1 739 - -
4 | 482400 440 439 30.8 312 37 0.9 482 48.1 739 257 258
5 | 639846 522 515 336 316 43 0.9 59.4 58.7 739 14.5 15.2
6 | 723600 41.0 41.0 357 325 46 0.7 49.5 49.5 739 244 244
7 | 9648.00 40.2 40.3 382 329 5.8 1.0 523 524 739 216 215
Test distance Imeters RESULT: ing + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 | 12060.00 NS NS - - - - - - 739 - -
9 | 14472.00 NS NS - - - - - - 739 - -
10 | 16884.00 NS NS - - - - - - 739 - -
11| 19296.00 NS NS - - - - - - 739 - -
12| 21708.00 NS NS - - - - - - 739 - -
13 | 2412000 | 459 458 387 322 8.1 0.0 510 50.9 73.9 29 23.0
** Reference data
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT: + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1966.23 345 354 259 23 22 0.0 303 312 53.9 236 27
2 | 239000 37.8 392 27.0 32.1 25 0.0 352 36.6 539 18.7 17.3
3% | 240000 454 48.1 27.0 32.1 25 0.0 28 45.5 539 - -
4 | 482400 325 277 308 312 3.7 0.9 36.7 319 539 17.2 20
5 | 639846 282 29.1 3.6 316 43 0.9 354 363 539 18.5 17.6
6 | 723600 272 273 357 25 46 0.7 357 358 539 182 18.1
7 | 9648.00 272 27.0 382 329 5.8 1.0 393 39.1 53.9 14.6 14.8
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 | 12060.00 NS NS - - - - - - 539 - -
9 | 14472.00 NS NS - - - - - - 539 - -
10 | 16884.00 NS NS - - - - - - 539 - -
11| 19296.00 NS NS - - - - - - 539 - -
12| 21708.00 NS NS - - - - - - 539 - -
13 | 2412000 | 328 329 387 322 8.1 0.0 379 380 53.9 16.0 159
** Reference data
20dBc ( 2412.0 MHz) (RBW': 100kHz, VBW: 300kHz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER 20dBe | HOR | VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
0 [ 241200 | 1038 [ 1032 | 270 [ 321 [ 25 [ oo [ o2 [ i0s [ - [ - [ -
3 [ 240000 | 408 | 527 [ 270 | s | 25 | o0 | 472 | soq [Funda2oa| 340 | 305
Test Distance 1.0m: Distance Factor(Dfac) =20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The test result is round offto one or two decimal places, so some differences might be observed.
*NS:Non Signal

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch:Mid, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment PLAYSTATION®3 Test Distance 3m/1m
Model CECHEO1 Date 03/11/2008
S/N 520100600 Temperature 25deg.C.
Power AC 120V / 60Hz Humidity 32%
Mode 11b, Tx 2437MHz, PN9, Antl, 2Mbps Engineer Takumi Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1959.93 64.8 66.0 259 323 22 0.0 60.6 61.8 739 133 12.1
2 4874.00 42.5 41.8 31.0 312 3.7 0.9 46.9 46.2 739 27.0 277
3 6369.80 50.7 49.4 335 315 43 0.9 579 56.6 739 16.0 173
4 7311.00 40.2 40.7 359 325 4.7 0.7 49.0 49.5 739 249 244
5 9748.00 40.3 419 383 329 59 1.0 52.6 542 739 21.3 19.7
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12185.00 NS NS - - - - - 739 - -
7 14622.00 NS NS - - - - - 739 - -
8 17059.00 NS NS - - - - - 739 - -
9 19496.00 NS NS - - - - - 739 - -
10 | 21933.00 NS NS - - - - - 739 - -
11 24370.00 45.4 45.5 38.8 322 82 0.0 50.7 50.8 73.9 232 23.1
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1959.93 324 373 259 323 22 0.0 282 33.1 539 257 20.8
2 4874.00 31.7 29.5 31.0 312 37 0.9 36.1 339 539 17.8 20.0
3 6369.80 282 275 335 315 43 0.9 354 347 539 18.5 19.2
4 7311.00 26.1 262 359 325 4.7 0.7 349 350 539 19.0 189
5 9748.00 269 27.0 383 329 59 1.0 392 393 53.9 147 14.6
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12185.00 NS NS - - - - - 539 - -
7 14622.00 NS NS - - - - - 539 - -
8 17059.00 NS NS - - - - - 539 - -
9 19496.00 NS NS - - - - - 539 - -
10 21933.00 NS NS - - - - - 539 - -
11 24370.00 31.7 318 388 322 8.2 0.0 37.0 37.1 53.9 16.9 16.8
Test Distance 1.0m: Distance Factor(Dfac) =20log(3/1.0) = 9.54 dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS:Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission (above 1GHz)

11b, Tx, Ch:High, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment PLAYSTATION®3 Test Distance 3m/1m
Model CECHEO1 Date 03/11/2008
S/N 520100600 Temperature 25deg.C.
Power AC 120V / 60Hz Humidity 32%
Mode 11b, Tx 2462MHz, PN9, Antl, 2Mbps Engineer Takumi Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1964.47 67.1 66.6 259 323 22 0.0 629 624 739 11.0 11.5
2 2483.50 54.8 549 272 32.1 26 0.0 525 526 739 214 213
3 4924.00 414 41.8 311 312 3.7 0.9 459 46.3 739 28.0 27.6
4 6386.85 511 537 33.6 315 43 0.9 584 61.0 739 15.5 129
5 7386.00 41.0 41.8 36.0 326 4.7 0.7 49.8 50.6 739 24.1 233
6 9848.00 40.9 414 383 329 6.0 1.0 533 538 739 20.6 20.1
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12310.00 NS NS - - - - - - 739 - -
8 14772.00 NS NS - - - - - - 739 - -
9 17234.00 NS NS - - - - - - 739 - -
10 19696.00 NS NS - - - - - - 739 - -
11 22158.00 NS NS - - - - - - 739 - -
12| 24620.00 45.4 45.3 38.8 322 82 0.0 50.7 50.6 73.9 232 233
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1964.47 36.1 33.6 259 323 22 0.0 319 294 539 22.0 245
2 2483.50 43.1 415 272 32.1 2.6 0.0 40.8 39.2 53.9 13.1 147
3 4924.00 284 29.1 311 312 37 0.9 329 336 539 21.0 203
4 6386.85 30.0 287 336 315 43 0.9 373 36.0 539 16.6 179
5 7386.00 268 269 36.0 326 4.7 0.7 356 357 539 183 182
6 9848.00 273 272 383 329 6.0 1.0 39.7 39.6 53.9 142 143
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12310.00 NS NS - - - - - - 539 - -
8 14772.00 NS NS - - - - - - 539 - -
9 17234.00 NS NS - - - - - - 539 - -
10 19696.00 NS NS - - - - - - 539 - -
11 22158.00 NS NS - - - - - - 539 - -
12| 24620.00 32.8 32.8 388 322 8.2 0.0 38.1 38.1 53.9 15.8 15.8
Test Distance 1.0m: Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS:Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Company
Equipment
Model

S/N

Power
Mode
Position

Radiated Spurious Emission (above 1GHz)

11g, Tx, Ch:Low, ANT1

UL Japan, Inc.

Head Office EMC Lab. No.4 Semi Anechoic Chamber

Sony Computer Entertainment Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
PLAYSTATION®3 Test Distance 3m/ 1Im
CECHEO01 Date 03/11/2008
520100600 Temperature 25deg.C.
AC 120V / 60Hz Humidity 32%
11g, Tx 2412MHz, PN9, Antl, 6Mbps Engineer Takumi Shimada
H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT: + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1| 196620 65.6 63.7 259 23 22 0.0 61.4 595 739 12,5 144
2 | 239000 56.6 549 27.0 32.1 25 0.0 540 523 739 19.9 216
3% | 240000 76.8 765 27.0 32.1 25 0.0 742 739 739 - -
4 | 482400 404 39.8 308 312 37 0.9 446 440 739 293 29.9
5 | 6385.50 502 53.8 3.6 316 43 0.9 574 610 739 16.5 129
6 | 723600 415 41.0 357 25 46 0.7 50.0 49.5 739 239 244
7 | 9648.00 411 40.6 382 329 5.8 1.0 532 527 739 207 212
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 | 12060.00 NS NS - - - - - - 739 - -
9 | 14472.00 NS NS - - - - - - 739 - -
10 | 16884.00 NS NS - - - - - - 739 - -
11| 19296.00 NS NS - - - - - - 739 - -
12| 21708.00 NS NS - - - - - - 739 - -
13 | 2412000 | 459 457 387 322 8.1 0.0 510 50.8 739 29 23.1
** Reference data
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MH7] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1966.20 34.1 373 259 323 22 0.0 299 33.1 539 2.0 2038
2 | 239000 410 392 27.0 32.1 25 0.0 384 36.6 539 15.5 17.3
3%% | 240000 545 554 27.0 32.1 25 0.0 519 52.8 539 - -
4 | 482400 260 260 3038 312 37 0.9 30.2 302 539 237 237
5 | 6385.50 29.0 29.9 336 316 43 0.9 36.2 37.1 539 17.7 16.8
6 | 723600 272 273 357 325 46 0.7 35.7 358 539 18.2 18.1
7 | 9648.00 27.0 270 382 329 5.8 1.0 39.1 39.1 539 14.8 14.8
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
8 | 12060.00 NS NS - - - - - - 53.9 - -
9 | 1447200 NS NS - - - - - - 539 - -
10 | 16884.00 NS NS - - - - - - 539 - -
11| 19296.00 NS NS - - - - - - 539 - -
12| 21708.00 NS NS - - - - - - 539 - -
13 | 2412000 | 327 327 387 322 8.1 0.0 378 378 53.9 16.1 16.1
** Reference data
20dBc 2412.0 MHz) (RBW : 100kHz, VBW: 300kHz)
No. | FREQ S/A READING ANT AMP CABLE | Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER 20dBc | HOR | VER
[MH7] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
0 | 241200 | 953 | 932 27.0 32.1 2.5 0.0 9.7 90.6 B - [
3 | 240000 60.9 618 | 270 21 | 25 00 | 583 592 |Funda20aB] 144 | 114
Test Distance 1.0m: Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.

*The test result is round off to one or two decimal places, so some differences might be observed.
*NS:Non Signal

UL Japan, Inc.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Facsimile
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Radiated Spurious Emission (above 1GHz)

11g, Tx, Ch:Mid, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment PLAYSTATION®3 Test Distance 3m/1m
Model CECHEO1 Date 03/11/2008
S/N 520100600 Temperature 25deg.C.
Power AC 120V / 60Hz Humidity 32%
Mode 11g, Tx 2437MHz, PN9, Antl, 6Mbps Engineer Takumi Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1965.93 655 663 259 323 22 0.0 613 62.1 739 12.6 11.8
2 4874.00 399 40.1 31.0 312 3.7 0.9 443 4.5 739 29.6 294
3 6391.00 50.0 534 335 315 43 0.9 572 60.6 739 16.7 133
4 7311.00 399 41.1 359 325 4.7 0.7 48.7 499 739 252 24.0
5 9748.00 41.8 413 383 329 59 1.0 54.1 53.6 739 19.8 203
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12185.00 NS NS - - - - - - 739 - -
7 14622.00 NS NS - - - - - - 739 - -
8 17059.00 NS NS - - - - - - 739 - -
9 19496.00 NS NS - - - - - - 739 - -
10 | 21933.00 NS NS - - - - - - 739 - -
11 24370.00 45.2 45.6 38.8 322 82 0.0 50.5 50.9 73.9 234 23.0
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1965.93 33.6 343 259 323 22 0.0 294 30.1 539 245 238
2 4874.00 259 26.0 31.0 312 37 0.9 303 304 539 23.6 235
3 6391.00 287 29.7 335 315 43 0.9 359 369 539 18.0 17.0
4 7311.00 26.1 263 359 325 4.7 0.7 349 35.1 539 19.0 18.8
5 9748.00 27.0 27.0 383 329 59 1.0 393 393 539 14.6 14.6
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
6 12185.00 NS NS - - - - - - 539 - -
7 14622.00 NS NS - - - - - - 539 - -
8 17059.00 NS NS - - - - - - 539 - -
9 19496.00 NS NS - - - - - - 539 - -
10 21933.00 NS NS - - - - - - 539 - -
11 24370.00 31.9 31.9 388 322 8.2 0.0 372 372 53.9 16.7 16.7
Test Distance 1.0m: Distance Factor(Dfac) =20log(3/1.0) = 9.54 dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS:Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Radiated Spurious Emission (above 1GHz)

11g, Tx, Ch:High, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation : FCC15.247(d) / RSS-210 A8.5
Equipment PLAYSTATION®3 Test Distance 3m/1m
Model CECHEO1 Date 03/11/2008
S/N 520100600 Temperature 25deg.C.
Power AC 120V / 60Hz Humidity 32%
Mode 11g, Tx 2462MHz, PN9, Antl, 6Mbps Engineer Takumi Shimada
Position H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1966.33 66.9 66.6 259 323 22 0.0 62.7 624 739 1.2 11.5
2 2483.50 62.6 599 272 32.1 26 0.0 60.3 57.6 739 13.6 16.3
3 4924.00 383 395 311 312 3.7 0.9 42.8 4.0 739 311 299
4 6384.00 49.9 535 33.6 315 43 0.9 572 60.8 739 16.7 13.1
5 7386.00 39.8 39.8 36.0 326 4.7 0.7 48.6 48.6 739 253 253
6 9848.00 40.8 40.3 383 329 6.0 1.0 532 527 739 20.7 212
Test distance 1meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12310.00 NS NS - - - - - - 739 - -
8 14772.00 NS NS - - - - - - 739 - -
9 17234.00 NS NS - - - - - - 739 - -
10 19696.00 NS NS - - - - - - 739 - -
11 22158.00 NS NS - - - - - - 739 - -
12| 24620.00 47.0 44.5 38.8 322 82 0.0 523 49.8 73.9 21.6 24.1
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1966.33 375 33.0 259 323 22 0.0 333 28.8 539 20.6 25.1
2 2483.50 435 412 272 32.1 2.6 0.0 412 389 53.9 127 150
3 4924.00 25.6 25.6 31.1 312 3.7 0.9 30.1 30.1 539 238 238
4 6384.00 28.1 29.7 336 315 43 0.9 354 37.0 539 18.5 16.9
5 7386.00 269 268 36.0 326 4.7 0.7 357 356 539 182 183
6 9848.00 274 273 383 329 6.0 1.0 39.8 39.7 53.9 14.1 142
Test distance Imeters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss - Dfac
7 12310.00 NS NS - - - - - - 539 - -
8 14772.00 NS NS - - - - - - 539 - -
9 17234.00 NS NS - - - - - - 539 - -
10 19696.00 NS NS - - - - - - 539 - -
11 22158.00 NS NS - - - - - - 539 - -
12| 24620.00 315 31.5 388 322 8.2 0.0 36.8 36.8 53.9 17.1 17.1
Test Distance 1.0m: Distance Factor(Dfac) = 20log(3/1.0) = 9.54 dB
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*In the frequency over the sencond harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The test result is round off to one or two decimal places, so some differences might be observed.
*NS:Non Signal
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission (above 1GHz)

Rx, Ch:Mid, ANT1
UL Japan, Inc.
Head Office EMC Lab. No.4 Semi Anechoic Chamber

Company Sony Computer Entertainment Inc. Regulation FCC15.247(d) / RSS-210 A8.5
Equipment PLAYSTATION®3 Test Distance 3m
Model CECHEO1 Date 03/11/2008
S/N 520100600 Temperature 25deg.C.
Power AC 120V / 60Hz Humidity 32%
Mode 11b/ 11g, Rx 2437MHz, Antl Engineer Takumi Shimada
Position . H: Y-axis, V: X-axis
PK DETECT (RBW: IMHz, VBW: IMHz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER PK HOR | VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1959.97 67.8 62.8 259 323 22 0.0 63.6 58.6 739 10.3 153
2 2437.00 43.0 414 27.1 32.1 25 0.0 405 389 73.9 334 350
3 2748.50 53.0 549 277 320 2.8 0.0 51.5 534 73.9 24 20.5
4 4874.00 412 404 31.0 312 34 0.0 444 43.6 73.9 29.5 303
S 6380.83 519 53.6 335 315 39 0.0 57.8 59.5 73.9 16.1 14.4
6 7311.00 43.2 422 35.9 32.5 4.3 0.0 50.9 49.9 73.9 23.0 24.0
AV DETECT (RBW: IMHz, VBW : 10Hz)
No. FREQ S/A READING ANT AMP CABLE Hi-Pass RESULT Limit MARGIN
HOR | VER Factor GAIN LOSS Filter HOR | VER AV HOR | VER
[MHZ] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT: + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1959.97 334 355 259 323 22 0.0 292 313 539 24.7 22.6
2 2437.00 284 28.5 27.1 32.1 25 0.0 259 26.0 539 28.0 279
3 2748.50 311 317 21.7 320 2.8 0.0 29.6 30.2 539 243 237
4 4874.00 27.0 27.0 310 312 34 0.0 30.2 30.2 539 237 237
5 6380.83 29.9 302 335 315 39 0.0 358 36.1 539 18.1 17.8
6 7311.00 28.5 28.6 359 32.5 4.3 0.0 36.2 36.3 53.9 17.7 17.6
*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.
*The test result is round off to one or two decimal places, so some differences might be observed.
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Spurious Emission

11b, Tx Ch: Low, ANT1

30MHz-1GHz 1GHz-5GHz
Agilent R T Agilent R T
Mkrl 4518 MHz Mkrl 2,412 GHz
Ref 167 dBpY Atten 18 4B 38.43 dBpy Ref 167 dBpY Atten 18 4B 160.38 dBpy
#Peak #Peak
Log Log
18 18
dB/ B¢
8, 8,
g .. z
B i bt Wi W 3
LgAv r = o g LgAv T i,
51 52 51 82
Start 30.0 MHz Stop 1.008 0 GHz Start 1.000 GHz Stop 5.000 GHz
#Res BH 100 kHz #UBKH 3080 kHz Sweep 92.73 ms (16061 pts) #Res BH 100 kHz #UBKH 3080 kHz Sweep 382.3 ms (1861 pts)
Marker  Trace Type W fxis Auplitude Marker  Trace Type W fxis Auplitude
1 (3 Frag 451.8 MHz 39.43 dBpU 1 (33 Frag 2.412 BHz 1608.38 dBpU
2 3 Frag 2.896 GHz 35.46 dBull
3 &) Freg 4,824 BHz 32.43 dBpY
5GHz-10GHz 10GHz-15GHz
Agilent R T 3 Agilent R T
Mkrl 7.233 GHz Mirl 13.928 GHz
Ref 107 dBpY Atten 10 4B 31.14 dBpY Ref 107 dBpY Atten 10 4B 34.26 dBpY
#Peak #Peak
Log Log
19 19
dB/ dB/
1] 1]
80.3 80.3 i
dBpy 22 dBpy — —
Lofv e P ek s _— Loy [Petha st N S
51 82 5182
Start 5.000 GHz Stop 10.088 GHz Start 10,000 GHz Stop 12,088 GHz
#Res BH 100 kHz #UBH 308 kHz Sweep 477.9 ms (1601 pts) #Res BH 100 kHz #UBH 308 kHz Sweep 477.9 ms (1601 pts)
Marker  Traca Type W Axiz Anplitude Marker  Traca Type W Axiz Anplitude
1 3 Frag 7.235 GHz 31.14 dBptt 1 3 Frag 13.928 GHz 34.26 dBpll
15GHz-20GHz 20GHz-25GHz
Agilent R T Agilent RL
Mkrl 16.365 GHz Mkrl 23.986 GHz
Ref 187 dBpY Atten 18 dB 33.91 dBpV Ref 187 dBpY Atten 18 dB 35.00 dBpV
#Peak #Peak
Log Log
10 10
dB/ dB/
1] 1]
80.3 . 80.3 1
oo BV RS 8 I ey . ol TS ET R S o e i
afv gy
51 82 51 82
Start 15.000 GHz Stop 26.098 GHz Start 20.000 GHz Stop 25.088 GHz
#Res BH 108 kHz #VBH 300 kHz Sweep 477.9 ms (1081 pts) #Res BH 108 kHz #VBH 300 kHz Sweep 477.9 ms (1081 pts)
Marker  Trace Type X Axis Anplitude Marker  Trace Type X Axis Anplitude
1 3 Frag 16,365 GHz 33,91 dBult 1 3 Frag 23.980 GHz 35.686 dBull

UL Japan, Inc.
Head Office EMC Lab.
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Conducted Spurious Emission
11b, Tx Ch: Mid, ANT1
30MHz-1GHz 1GHz-5GHz
Agilent R T ¥ Agilent R T
Mkrl 476.2 MHz Mkrl 2.436 GHz
Ref 107 dBpY Atten 16 dB 39.87 dBpY Ref 107 dBuY Atten 18 dB 106.15 dBpY
#Peak #Peak
Log Log
18 16
dB/ dB/
1] DI ‘
88.2 86.2
dBpY dBpY MJ‘L (2f %
LgAv " " o T ™ — LAy vy ey gheeed x
51 82 5182
Start 30.8 MHz Stop 1,060 8 GHz Start 1.908 GHz Stop 5.008 GHz
#Res Bl 1808 kHz #+YBH 308 kHz Sweep 92.73 ms (1601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (1081 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Rxig Anplitude
1 @ Freg 476.2 MHz 39.87 dBuU 1 3) Freq 2,436 GHz 188.15 dBul
2 ()] Freq 2.924 GHz 32.52 dBul
3 @ Freq 4.872 GHz 32.18 dByll
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R
Mkrl 7.655 GHz Mkrl 13.880 GHz
Ref 187 dBpY Atten 18 dB 31.19 dBpY Ref 167 dBpY Atten 19 dB 33.37 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
80.2 80.2 N
dBpY 1? dBp "
LAy sttt AV, P ST U S LoAy b . - prrap gy Py ity
5182 Sl 82
Start 5.008 GHz Stop 10.0600 GHz Start 19.000 GHz Stop 15,000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Anplitude Marker  Trace Type W fis finplitude
1 (&=l Freg 7.855 GHz 31.19 dipy 1 (3] Freg 13.886 GHz 33.37 dBul
15GHz-20GHz 20GHz-25GHz
Agilent R Agilent R
Mkrl 17.316 GHz Mkrl 24.155 GHz
Ref 187 dBpY Atten 18 dB 34.28 dBpY Ref 167 dBpY Atten 19 dB 36.92 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
80.2 1 80.2 R
dBpY P— - ! o R —— dBp . IOV bttty
Lafv LgAw
5182 Sl 82
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Amplitude Marker  Trace Type N Axis Anplitude
1 (&=l Freg 17.318 GHz 34.28 dBpll 1 (3] Freg 24,155 GHz 36.92 dBul
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Conducted Spurious Emission
11b, Tx Ch: High, ANT1
30MHz-1GHz 1GHz-5GHz
Agilent R T ¥ Agilent R T
Mkrl 561.4 MHz Mkrl 2.468 GHz
Ref 107 dBpY Atten 16 dB 38.95 dBpY Ref 107 dBuY Atten 18 dB 106.46 dBpY
#Peak #Peak
Log Log
18 16
dB/ dB/
1] DI I
86.5 o 86.5 3
ey ‘I Bl e S % ?
LgAv o 7 o " LAy ot e
51 82 5182
Start 30.8 MHz Stop 1,060 8 GHz Start 1.908 GHz Stop 5.008 GHz
#Res Bl 1808 kHz #+YBH 308 kHz Sweep 92.73 ms (1601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (1081 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Rxig Anplitude
1 @ Freg 5B1.4 MHz 38.95 dBuU 1 3 Freq 2,460 GHz 188,46 dBuY
2 ()] Freq 2.956 GHz 32.76 dBull
3 =3 Freq 4.924 GHz 35.15 dBul
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R
Mkrl 8.456 GHz Mkrl 13.785 GHz
Ref 187 dBpY Atten 18 dB 31.49 dBpY Ref 167 dBpY Atten 19 dB 33.49 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
80.5 80.5 N
dBpY 5 dBpY
Lafv padehebth i, o ot , LaAv Al A A e
5182 Sl 82
Start 5.008 GHz Stop 10.0600 GHz Start 19.000 GHz Stop 15,000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Amplitude Marker  Trace Type N Axis Anplitude
1 (&=l Freg 8.458 GHz 31.49 dipyt 1 (3] Freg 13.785 GHz 33.49 dBul
15GHz-20GHz 20GHz-25GHz
Agilent R Agilent R
Mkrl 17.356 GHz Mkrl 24.065 GHz
Ref 187 dBpY Atten 18 dB 33.92 dBpY Ref 167 dBpY Atten 19 dB 35.74 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
80.5 i 80.5 1
dBpY —— - I — dBp¥ . SRR P A o e
LgAw - e LAy
5182 Sl 82
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Amplitude Marker  Trace Type N Axis Anplitude
1 2 Freg 17.358 GHz 33.92 deul 1 (3] Freg 24,865 GHz 35.74 dBul
UL Japan, Inc.
9
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted Spurious Emission
11g, Tx Ch: Low, ANT1
30MHz-1GHz 1GHz-5GHz
Agilent R T ¥ Agilent R T
Mkrl 353.8 MHz Mkrl 2.408 GHz
Ref 107 dBpY Atten 16 dB 27.00 dBpY Ref 107 dBuY Atten 18 dB 91.37 dBpV
#Peak #Peak
Log Log 1
18 16
dB/ dB/
1] DI
5 5 i
H 1 P 2
LgAv — —2 e = = LgAw o MW/W W\' e A @
51 82 5182
Start 30.8 MHz Stop 1,060 8 GHz Start 1.908 GHz Stop 5.008 GHz
#Res Bl 1808 kHz #+YBH 308 kHz Sweep 92.73 ms (1601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (1081 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Rxig Anplitude
1 & Freg 353.8 MHz 27.88 dBU 1 3 Freq 2,488 GHz 91,37 dBul
2 [&)] Freq 4.824 GHz 26.49 dBull
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R
Mkrl 7.876 GHz Mkrl 13.325 GHz
Ref 187 dBpY Atten 18 dB 30.62 dBpY Ref 167 dBpY Atten 19 dB 33.15 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
T1.4 71.4 N
dBpY : dBp¥ 5 "
Lafy § M 2 i) " " N Lo s v " o ehi gt e
5182 Sl 82
Start 5.008 GHz Stop 10.0600 GHz Start 19.000 GHz Stop 15,000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ Fxis Anplitude Marker  Trace Type W fis finplitude
1 (&=l Freg 7.878 GHz 268.62 deul 1 3 Freg 13.325 GHz 33,15 dBul
15GHz-20GHz 20GHz-25GHz
Agilent R Agilent R
Mkrl 17.186 GHz Mkrl 24.135 GHz
Ref 187 dBpY Atten 18 dB 33.97 dBpY Ref 167 dBpY Atten 19 dB 35.98 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
T1.4 1 71.4 1
sy Horlr »WWM . . I " depy hd i " S ISRTEPINER TR S
Lafv LgAw
5182 Sl 82
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Amplitude Marker  Trace Type N Axis Anplitude
1 (&=l Freg 17.188 GHz 23.97 deul 1 3 Freg 24,135 GHz 35.98 dBul
UL Japan, Inc.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124
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Conducted Spurious Emission
11g, Tx Ch: Mid, ANT1
30MHz-1GHz 1GHz-5GHz
Agilent RL ¥ Agilent R T
Mkrl 477.2 MHz Mkrl 2.448 GHz
Ref 107 dBpY Atten 16 dB 26.26 dBpY Ref 107 dBuY Atten 18 dB 91.79 dBpV
#Peak #Peak
Log Log 5
18 16
dB/ dB/
1] L] H
71.7 7.7
dEpY N dEpY uhl Llﬂ' .
LgAv " T yvyvar T rETes yrm— LoAy == L hitnslh 2
51 82 5182
Start 30.8 MHz Stop 1,060 8 GHz Start 1.908 GHz Stop 5.008 GHz
#Res Bl 1808 kHz #+YBH 308 kHz Sweep 92.73 ms (1601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 382.3 ms (1081 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type X Axig Anplitude
1 @ Freg 477.2 MHz 28.26 dBuU 1 3) Freq 2,448 GHz 91,78 dBul
2 [&)] Freq 4.874 GHz 27.61 dBull
5GHz-10GHz 10GHz-15GHz
Agilent R Agilent R
Mkrl 7.625 GHz Mkrl 13.915 GHz
Ref 187 dBpY Atten 18 dB 30.54 dBpY Ref 167 dBpY Atten 19 dB 33.72 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
71.7 7.7 i
dBpY dBp¥ ; b —
Loy - i o s - LoAu pr—— P pheta
5182 Sl 82
Start 5.008 GHz Stop 10.0600 GHz Start 19.000 GHz Stop 15,000 GHz
#Res BH 1080 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts) #Res BH 106 kHz #UBH 386 kHz Sweep 477.9 ms (1801 pts)
Marker  Trace Type ¥ fxis Amplitude Marker  Trace Type N Axis Anplitude
1 (&=l Freg 7.625 GHz 26.54 dBpy 1 (3] Freg 13.915 GHz 33.72 dBul
15GHz-20GHz 20GHz-25GHz
Agilent R Agilent R
Mkrl 15.246 GHz Mkrl 24.146 GHz
Ref 187 dBpY Atten 18 dB 33.84 dBpY Ref 167 dBpY Atten 19 dB 36.57 dBpY
#Peak #Peak
Log Log
19 16
dB/ dB/
1] ]
71.7 1 7.7 K
?B:V ot e B STV N SB;V T S i T T
grv gHv
5182 Sl 82
Start 15.000 GHz Stop 20.000 GHz Start 20.000 GHz Stop 25.000 GHz

#Res BH 100 kHz +VBH 300 kHz

Sweep 477.9 ms (1001 pts)

#Res BH 100 kHz

#UBH 380 kHz Sweep 477.9 ms (1801 pts)

Marker  Trace Type ¥ Rxis Anplitude Marker  Trace Type W Axis Anplitude
1 (3 Freg 15.248 GHz 33.84 dBpy 1 3 Freq 24,148 GHz 36,57 dBpl
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Conducted Spurious Emission
11g, Tx Ch: High, ANT1
30MHz-1GHz 1GHz-5GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 498.5 MHz Mkrl 2.468 GHz
Ref 187 dBpY ftten 18 dB 27.82 dBpY Ref 167 dBpY ftten 18 dB 92.85 dBpY
#Peak #Peak
Log Log o
) ) i
dB/ dB/ |
ol ol
72l 72l , M
dBpV 1 dBp Frbiy 27
LagAw — - R o T LgAv T WM»’J - £
51 82 51 82
Start 30.0 MHz Stop 1.088 6 GHz Start 1.800 GHz Stop 5.008 GHz
#Res BH 100 kHz #YBH 300 kHz Sweep 92.73 ms (1081 pts) #Res BH 108 kHz #UBH 300 kHz Sweep 382.3 ms (1001 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1 3 Freg 498.5 MHz 27.82 dBpll 1 €5} Freq 2,468 GHz 92.85 dBpll
2 @ Freq 1.924 BHz 28.82 dBpU
5GHz-10GHz 10GHz-15GHz
 Agilent R T Agilent R T
Mkrl 7.27@ GHz Mkrl 13.868 GHz
Ref 107 dBuY Atten 16 dB 30.69 dBpY Ref 167 dBuY Atten 18 dB 33.28 dBpY
#Peak #Peak
Log Log
18 18
dB/ dB/
ol ol
72l 72l i
dBpY 1 dBpY 5
, 2 _ o i N . A . A e
LgAv 3 . . LgAv et -
51 82 51 82
Start 5.000 GHz Stop 16.006 GHz Start 10.800 GHz Stop 15.000 GHz
#Res BH 100 kHz #BH 288 kHz Sveep 477.9 ms (1081 pts) #Res BH 100 kHz #UBH 3808 kHz Sveep 477.9 ms (1081 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1 (€3] Freg 7.270 GHz 38.69 dEpl 1 (€3] Freg 12.868 GHz 33.28 dEpl)
15GHz-20GHz 20GHz-25GHz
¥ Agilent R T ¥ Agilent R T
Mkrl 17.320 GHz Mkrl 24.145 GHz
Ref 187 dBpY ftten 18 dB 34.26 dBpY Ref 167 dBpY ftten 18 dB 35.16 dBpY
#Peak #Peak
Log Log
16 16
dB/ dB/
ol ol
72l 4 72l 1
TB:U s e 4 - A i TB:U PR PR RSP VU e Sy YU PRSI NP PHRR T S e
gRw gHv
51 82 51 82
Start 15.009 GHz Stop 20.806 GHz Start 20.809 GHz Stop 25.800 GHz
#Res BH 100 kHz #YBH 300 kHz Sweep 477.9 ms (1081 pts) #Res BH 108 kHz #UBH 300 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type # Axis Amplitude Marker Trace Type # Axis Amplitude
1 3 Freg 17.328 GHz 34.25 dBpll 1 3 Freq 24.145 GHz 35.16 dBpll
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Conducted Spurious Emission
11b/g, Rx Ch: Mid, ANT1
30MHz-1GHz 1GHz-5GHz
¥ Agilent R T ¥ Agilent RL
Mkrl 856.4 MHz Mkrl 6.788 GHz
Ref 87 dBpl #Atten 0 dB 16.71 dBpY Ref 87 dBpV #Atten B dB 26.32 dBpV
#Peak #Peak
Log Log
18 16
dB/ dB/
é i o, bt bt
pr e ] wibie
Lafiv LgAw
51 82 5182
Start 30.8 MHz Stop 1,060 8 GHz Start 5.908 GHz Stop 10,609 GHz
#Res Bl 1808 kHz #+YBH 308 kHz Sweep 92.73 ms (1601 pts) #Res BH 108 kHz #YBH 300 kHz Sweep 477.9 ms (1081 pts)
Marker Trace Type * Rxig Amplitude Marker Trace Type A Rxig Anplitude
1 @ Freg 256.4 MHz 16.71 dBuU 1 3) Freq £.788 GHz 28,32 dBul
5GHz-10GHz
Agilent RL
Mkrl 6.780 GHz
Ref 87 dBpY #Atten & dB 20.32 dBpY
#Peak
Log
19
dB/
uldg-wv bak. s "
LgAw
5182
Start 5000 GHz Stop 10.800 GHz
#Res BH 160 kHz #UBH 306 kHz Sweep 477.9 ms (1001 pts)
Marker  Trace Type ¥ fxis finplitude
1 @ Freq 6.788 GHz 28.32 dBuU
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Conducted emission Band Edge compliance

Ch:Low Ch:High
¥ Agilent R T ¥ Agilent R T
Mkrl 2.411 2 GHz Mkrl 2.461 2 GHz
Ref 1687 dBpY Atten 16 dB 100.64 dBpY Ref 167 dBpt Atten 16 dB 10648 dBpY
#Peak le #Peak
Log o Log
10 /\{J i w‘lf\ 19
dB/ A i dB/ 0
b ey P B I N Gt | .
30.6 YAl W | 885 [T TR,
dBpY - dBpt ’ v
Lgfv LgAw
51 82 5182
Start 2.338 0 GHz Stop 2.430 @ GHz Start 2.448 B GHz Stap 2.548 § GHz
#Res BW 108 kHz #UBH 308 kHz Sweep 9.6 ms (1081 prs) #Res BH 186 kHz #UBH 300 kHz Sweep 9.6 ms (1981 prs)
Marker  Trace ¥ Rxis Anplitude Marker ¥ Ris Anplitude
1 @ 2,011 2 GHz 186.54 dBuU 1 2.461 2 GHz 186,48 dBull
2 €N 2.350 @ GHz 42,43 dBpll 2 2.483 5 GHz 43.28 dBpl
3 @ 2.399 @ GHz 39.95 dBul 3 2.528 B GHz 48.62 dBul
4 @ 2.408 8 GHz 45.63 dBpll
Ch:Low Ch:High
Agilent R T Agilent R T
Mkrl 2.403 9 GHz Mkrl 2.466 1 GHz
Ref 187 dBpY Atten 16 dB 91.48 dBpY Ref 187 dBpY Atten 18 dB 92.17 dBpv
#Peak T #Paak
Log Log
10 MW 10 oy
dB/ f 4B/
7 \\\- \.\RA
Dl e I é‘“\u.,.
71.5 72.2
dBpY dBpt b
LaAv LgAw
51 82 5182
Start 2.330 0 GHz Stop 2.430 & GHz Start 2.448 @ GHz Stop 2.540 @ GHz
#Res BH 188 kHz #UBH 360 kHz Sweep 9.6 ms (1801 pts)y #Res BH 180 kHz #BH 380 kHz Sweep 9.6 ms (1881 pts)y
Marker  Trace W iz finplituda Marker W Reie finplituda
1 @ 2.489 9 GHz 91,48 dBul 1 2.488 1 GHz 92.17 dBull
2 @ 2.366 8 GHz 42.41 dBpU 2 2.483 5 GHz 47.39 dBull
3 ) 2.398 6 GHz 43.35 dBpll 3 2.528 B GHz 39.47 dBull
4 €N 2.408 @ GHz £9.27 dBpll
UL Japan, Inc.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Power Density

ANT1

UL Japan, Inc.

Head Office EMC Lab. No.7 Shielded Room

COMPANY : Sony Computer Entertainment Inc. REGULATION : FCC15.247(e)/RSS-210A8.2(b)
QUIPMENT : PLAYSTATION®3 TEST DISTANCE -
MODEL : CECHEO1 DATE : 3/13/2008
SAMPLE NO. :520100617 TEMPERATURE : 26deg.C.
POWER 1 AC120V/60Hz HUMIDITY 1 32%
MODE :Tx (Ch 1,6,11) , ANT1 ENGINEER : Takahiro Hatakeda
[IEEES02.11b]
Ch Freq. Reading Cable Atten. Result Limit | Margin
[MHZz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2411.2 -19.03 1.8 10.0 -7.2 8.0 15.2
Mid 2436.2 -18.64 1.8 10.0 -6.8 8.0 14.8
High 2461.2 -18.20 1.8 10.0 -6.4 8.0 14.4
[IEEE802.11g]
Ch Freq. Reading Cable Atten. Result Limit | Margin
Loss
[MHZzZ] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2409.8 -30.10 1.8 10.0 -18.3 8.0 26.3
Mid 2436.0 -29.71 1.8 10.0 -17.9 8.0 259
High 2461.0 -29.73 1.8 10.0 -17.9 8.0 259

Sample Calculation:

Result = Reading + Cable Loss (contained cable of customer supplied)+ Attenuator

*The test result is round off to one or two decimal places, so some differences might be observed.

UL Japan, Inc.

Head Office EMC Lab.
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Power Density
Ch:Low Ch:Mid
¥ Agilent R T ¥ Agilent R T
Mkrl 2.411 168 5 GHz Mkrl 2.436 168 5 GHz
Ref 8 dBm Atten 16 dB -13.03 dBm Ref 8 dBm Atten 18 dB -18.64 dBm
#Peak #Peak
Log Log
18 16 ]
i
dB/ b dB/ ¢
] ; |
i "'II” I LI 'h'\ ! i '“\ '| LI |\'H"“ T
LaAw LgAv AN
51 82 51 82
Y3 FS ¥3 F5)
AR AR
£(f): £0f):
50k 508k
Sup Swp
Center 2.411 178 0 GHz Span 1.5 MHz Center 2.436 170 & GHz Span 1.5 MHz
#Res BH 3 kHz #UBH 166 kHz #Sneep 560 s (1001 pts) #Res BH 3 kHz #UBH 186 kHz #Sweep 500 s (1001 pts)
Ch:High
Agilent R T
Mkrl 2.461 188 5 GHz
Ref @ dBm Atten 18 dB -18.28 dBm
#Peak
Log
18 1
dB/ A ¢
l\l (]
‘” LA T A H‘ i
LgAw 4
5182
V3 FS
AR
£(6):
258k
Sup
Center 2.461 178 0 GHz Span 1.5 MHz
#Res B 3 kHz #YBH 160 kHz #5Sweep 500 5 (1901 prs)
UL Japan, Inc.
Head Office EMC Lab.
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Power Density
IEEES802.11¢g
Ch:Low Ch:Mid
¥ Agilent R T ¥ Agilent RL
Mkrl 2.489 861 5 GHz Mkrl 2.436 844 6 GHz
Ref 6 dBm Atten 16 dB -30.16 dBm Ref @ dBm Atten 16 dB -29.71 dBm
#Peak #Peak
Log Log
10 19
4B/ dB/
1
Lgfv LgAw
51 82 5182
Y3 FS ¥3 F5)
AR AR
£(f): £0f):
58k 50k
Sup Swp
Center 2,489 800 0 GHz Span 1.5 MHz Center 2.436 040 B GHz Span 1.5 MHz

#Res BH 3 kHz #VBH 108 kHz

#Sneep 560 s (1001 pts) #Res BH 3 kHz

#VBH 168 kHz

#Sweep 500 s (1001 pts)

Ch:High

Agilent

Ref 8 dBm Atten 18 dB

R T
Mkrl 2.461 844 & GHz
-28.73 dBm

#Peak
Log

18

A M

LgAw

31082

V3 RS

£(F):
556k

Sup

Center 2.461 949 0 GHz
#Res BH 3 kHz

#VBH 100 kHz

Span 1.5 MHz
#5Sweep 500 5 (1901 prs)
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99% Occupied Bandwidth
IEEES802.11b
Ch:Low Ch:Mid
- Agilent R T ¥ Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Arten 10 dB
e i -
16 18 ?’d
dB/ dB/
\ / y
\j i L e - ey
Lafv LgAw
Ml S2 M1 52
Center 2.412 80 GHz Span 58 MHz Center 2.437 40 GHz Span 58 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts) #Res BH 516 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Oce BH 7 Pur 9900 7 Occupied Bandvwidth Occ BH 7 Pur  99.00 7
136250 MHz X dB 2600 65 13,6469 Hhz X d5 2600 db
Transmit Freq Error  -16.295 kHz Transmit Freq Error 14,966 kHz
% dB Bandwidth 17.231 MHz % dB Bandwidth 17.273 MHz
Ch:High
- Agilent R T
Ref @ dBm Atten 18 dB
ik —
16 W
dB/
/ y
N
fw o 7 MW
LgAw
Ml S2
Center 2.462 80 GHz Span 58 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7
13.6918 MH=z ® dB -26.00 4B
Transmit Freq Error  -5.589 kHz
% dB Bandwidth 17.321 MHz
UL Japan, Inc.
Head Office EMC Lab.
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99% Occupied Bandwidth
IEEES802.11¢g
Ch:Low Ch:Mid
- Agilent R T ¥ Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Arten 10 dB
#Peak #Peak
Log Log
16 0’/ 18 9/ ‘b
dB/ dB/
> <« > <
W
v |
Lafv LgAw
Ml S2 M1 52
Center 2.412 80 GHz Span 58 MHz Center 2.437 40 GHz Span 58 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts) #Res BH 516 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts)
Occupied Bandwidth occBHZPur 29007 | (Occupied Bandwidth Occ BH % Pur  95.00 7
17.6429 MH=z ® dB -26.00 4B 17.5910 MH=z ® dB  -26.09 dB
Transmit Freq Error  -231.546 kHz Transmit Freq Error  -230.213 kHz
% dB Bandwidth 23.639 MHz % dB Bandwidth 23.556 MHz
Ch:High
- Agilent R T
Ref @ dBm Atten 18 dB
#Peak
Log
16 9‘/
dB/
> €
[ ““n.-m
LgAw
Ml S2
Center 2.462 80 GHz Span 58 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1 ms (1001 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7
17.4918 MH=z ® dB -26.00 4B
Transmit Freq Error  -141.253 kHz
% dB Bandwidth 23.381 MHz
UL Japan, Inc.
Head Office EMC Lab.
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APPENDIX 3:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration Date *
Interval(month)
MAEC-04 | Anechoic Chamber TDK Semi Anechoic RE/CE 2007/03/03 * 12
Chamber 3m
MSA-10 | Spectrum Analyzer | Agilent E4448A RE 2008/02/27 * 12
MCC-57 [Microwave Cable 1G-| Suhner SUCOFLEX104 RE 2008/03/05 * 12
26.5GHz
MHF-20 |High Pass Filter 3.5- | TOKIMEC TF323DCC RE 2007/12/10 * 12
18.0GHz
MCC-79 [Microwave Cable 1G-| Suhner SUCOFLEX104 RE 2007/12/26 * 12
26.5GHz
MPA-12  [MicroWave System [ Agilent 83017A RE 2008/03/13 * 12
Amplifier
MHA-21 Horn Antenna 1- Schwarzbeck BBHA9120D RE 2007/08/16 * 12
18GHz
MHA-17 |Horn Antenna 15- Schwarzbeck BBHA9170 RE 2007/04/06 * 12
40GHz
MOS-15 [ Thermo-Hygrometer | Custom CTH-180 RE/CE 2008/01/10 * 12
MIM-07 | Measure PROMART SEN1955 RE/CE -
MSTW-14 | EMI measurement TSJ TEPTO-DV RE/CE -
program
MOS-12 | Thermo-Hygrometer | Custom CTH-180 AT 2008/01/10 * 12
MPM-09 | Power Meter Anritsu ML2495A AT 2007/09/22 * 12
MPSE-12 | Power sensor Anritsu MA2411B AT 2007/09/22 * 12
MAT-21 Attenuator(20dB)(abo | HIROSE ELECTRIC | AT-120 AT 2008/01/09 * 12
vel GHz) CO.,LTD.
MBA-05 Biconical Antenna Schwarzbeck BBA9106 RE 2008/01/12 * 12
MLA-08 | Logperiodic Antenna [ Schwarzbeck UKLP9140-A RE 2008/01/12 * 12
MAT-31 Attenuator(6dB) TME UFA-01 RE 2008/03/10 * 12
MCC-50 | Coaxial cable UL Japan - RE/CE 2007/03/06 * 12
MPA-14  |Pre Amplifier SONOMA 310 RE 2008/03/06 * 12
INSTRUMENT
MTR-07 Test Receiver Rohde & Schwarz ESCI RE/CE 2007/09/14 * 12
MOS-04 | Digital Humidity N.T NT-1800 AT 2007/11/12 * 12
Indicator
MAT-24 | Attenuator(10dB)(abo | Agilent 8493C AT 2007/06/28 * 12
velGHz)
MCC-66 |Microwave Cable 1G-| Schner SUCOFLEX102 AT 2007/04/03 * 12
40GHz
MSA-03  [Spectrum Analyzer [ Agilent E4448A AT 2007/09/05 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 CE(AE) 2008/02/19 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLKS8127 CE(EUT) 2008/02/20 * 12
MTA-07 | Terminator MCL BTRM-50 CE 2008/02/04 * 12

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or international

standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means of an

unbroken chains of calibrations.

Test Item: CE: Conducted Emission

RE: Radiated Emission

AT: Antenna Terminal Conducted test

UL Japan, Inc.
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